LAZER Z

Al

MFG. CO. INC.

For Serial Nos.
510,000 & Higher

A",

CONGRATULATIONS on the purchase af your new Exmiark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the

model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located on the right side of the console. For ease of ordering and reference, we suggest that you record the information

requested in the following identification table.

Place Model No. and Serial No. 1.abel Here
{Included in Literature Pack)
or Fill in Betow

Model No.

Serial No.

Engine Model No. and Spec. No. {Code)

Engine Serial No. (E/No)

Date Purchased

Part No. 103-7206


johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle



EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or
the part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down™ unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (8) line items or less.

2. Distributor ships part({s) to dealer or customer, as !
requested by dealer, same day, overnight UPS s A
Distributor bills dealer for part and freight charges where i
applicable. ] 3 P l U S
3. If distributor does not have the part{s} in stock to satisfy

Exmark Parts Plus® order, he contacts Exmark by 3:00 p.m., central time, with an Exmark Parts Plus® order of six (5)
line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in
accordance to the program.

6. Who pays for the part and freight i it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer dees not pay.

B. I the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Paris Plus® order
to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Paris Plus service is available only
in the contiguous 48 United States. UPS has initiated & Saturday delivery program to many areas of the continental United
States and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the
Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday
delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders
must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its
entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or
hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight
restrictions.

Due to UPS resftrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered
for Next Day Air shipment but will not be guaranteed per the Parts Plus Program.



johnssj
Rectangle


johnssj
Rectangle



A WARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS
Description Page
44” and 48" DeCk Group ......eveeveeeeeieeeeeeeeeeeeeeeeeeeee 34
YA B =Te] €] (ol F]o T 5-6
Decal Group ..o 21-22
Electrical Diagram(S) .........ueuvevemviemeicriiiiicviiieiieenes 23-24
Electrical Group ........cccocceeeeieec e 19-20
Electrical Logic Schematic(s)........coccevvcevecviineeceennnee, 25-26
ENGING GroUP e 17-18
Front Frame Group......... e e rr e e 7-8
FUBI GIroUP. ..o 11
Hydraulic Group ...t 15-16
Main Frame Group........ccooeooiiiiiiiiiiiciie 9-10
Motion Control GroUP ... e 12
Park Brake Group ........cccocouvieiiiciiinnieiiee e 13-14


johnssj
Rectangle


johnssj
Rectangle



44” and 48" DECK GROUP

ltem | Part No. Description Qty. ltern | Part No. Description Qty.
1 | 3296-29 Nut, Nyloe 5H6-18 ... 10 38 | 1-402106-01 Chute Widmt, Discharge..........ccorvrvinne 1
2 | 3256-3 Washer, 516 Std Flat ... 6 39 | 1-632199-01  Pin Widmt, Deck Strut ............coovvrvnnnn, 2
3 | 103-2970-01 Shield, Balt ..o 2 40 | 103-1081 Strut Widmt, Assembly ..o, 2
4 | 32128-20 Nut, Whizlock BM16-18..........coccceeen 5 41 | 3223 Screw, 5/16-18x 3/4....
5 | 1-800017 Bolt, 5/16 x 3 1/4 Tap 42 | 3219-6 Nut, 5/8-18 ...,
6 | 32080-357 Nut, Whizlock 3/8-16... 43 | 1-633029 Spherical Rod End.............coooiii. 2
7 ] 3256-24 Washer, 3/8 SAE Flat 44 | 3253-8 Washer, Lock 5/8 ..o 2
8 | 1-8613098 Pulley, Idler.......ooooeeeeeeee 2 45 | 3217-11 Nut, §/8=-11.... e 2
9 11413113 Bushing, Idter.....c.ccccoiiiii 2 46 | 1-522480-01 Baffle, Discharge .........cccocrioeeiinn e 1
10 | 323-11 Screw, 3/8-19x21/4 ...l 47 | 1-800344 Screw, 5/8-11 X 6. 2
11 | 323-6 Screw, 3/8-16 X 1 ooicceii e 1 48 | 302-19 Zerk, 1/4-18 Straight.....ccce el B
12 | 98-5975 Washer, Disc Spring 3/8 .......coocvceeeenene 8 49 | 103-1072-01  Strut Widmt ..o 2
13 | 103-5668 Plate, Belt Guide ..o 504 1-854550¢ Deck Complete Service (44")................. 1
14 | 1-8653190 SPACET .o e 1 1-854551 Deck Complete Service (48").........c.eia 1
15 | 1-413089 Pulley, idler........ e 51 | 3217-46 Nut, 3/4-16 Heavy............ e 3
16 | 1-413308 Belt, Deck Drive (48™).......ccoimveri e 1 52 | 103-2802 Washer, Disc Spring 34 ..o 3
1-413093 Belt, Deck Drive (44 ... 1 53% | 1-653099 Sheave, Blade Drive (44™)...coooovcveeenne 3
17 | 3296-39 Nut, Nyloc 3/8=16....ccoce i 18 * | 1-413424 Sheave, Blade Drive (48").......ccovvenee 3
18 | 1-603401 Lo Tt RN | 54 | 323-7 Screw, 3B8-16 X1 14 ... 18
19 | t06-7169 O-nngz 55% ( 103-1330 Guard, Bearing TOP ..c..coveeeereeeseecveaeens 3
20 | 103-3330 Spring, Extension......ccccciiinnicl 1 56% | 103-8280 Housing W/Bearings ......ccccvevereeeeeneacens 3
21 | 3211 Screw, 1/4-20 x3/8 (48")......cccoviiiiei 8 57 | 103-2535 Spacer, Guard Bottom ..o 3
3211 Screw,1/4-20 x 3/8 (44"} ... 2 58% | 103-2787 SpINAIE e
228 | 103-5698 Kit, idler Arm W/Bearings ......................1 59 | 1-807268 Key, Machine............ccoceeeec.
23 | 163-3504 Bearing, Spherical.....ccccvc e 2 60 | 103-2529 Blade, Notched (44")...............
24 | 103-1898 Screw, 716-14 x 1 5/8 ... .8 103-2509 Blade, Low Lift (44").....
25 | 3212837 Nut, Whizlock 7/16-14...cveoveevererecenens + | 1032519 Blade, Mulching (44")
26 | 1-633447 Chain, Beck Lift ... 4 103-1579 Blade, Sofid (44"} ..o 3
27 | 1-651312 Deck Wldmt (1-652311-01) 103-6335 Blade, Extreme (44").......oo 3
WiDecals {(48").....cccommecnenrrrecnnrnnnn 103-6583 Blade, Notched (48").. ... R 3
1-654175 Deck Widmt (1-652124-01) 103-2507 Blade, Low Lift (487).....couvcveiiiniceicrceaes 3
W/Decals {(44)......cccormmvinceneann + | 103-6581 Blade, Mulching (48").....ooreereeeeeceees 3
28 | 323-39 Screw, 3B-16 X5 ..o 1 103-1577 Blade, Solid (48"}.....ccoocounvieeieeeeeeee 3
29 | 323-13 Screw, 3/8-16 x23M ... 2 103-6336 Blade, Extreme (48")......coccecimieccecnane 3
30 | 32128-33 Nut, Whizlock 1/4-20 (48") ..... .4 61 | 103-0865 Washer, Disc Spring 5/8...c..coooeee . 3
32128-33 Nut, Whizlock 1/4-20 (447 ... .2 62 | 103-0862 Screw, 5/8-18 x23/4 Gr8...coueeeeeeen. 3
31 | 1-543963 Bumper, Rubber........... 1 634 | 103-8317 Cutter Housing Complete (44") .............. 3
32 | 322-2 Screw, 5/16-18 x 5/8......... a2 A | 103-8318 Cutter Housing Complete (48" .............. 3
33% | 98-5961 Screw, 3/8-16 x 4 Gr 8 (Type A) ............. 3 64 [ 103-3505 Seal, Double, Lip ..o 1
X | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B)........ 3 @5 | 103-2016 GUArd, TOP oo ci s msrcirsseeiee v 1
34% | 1-603602 Axle, Anti-Scalp Roller (Type A}............. 3 66 | 103-3506 Seal, Single Lip...voeverc s 1
x| 103-6364 Axle, Anti-Scalp Roller (Type B}............. 3 67 | 32120-10 Ring, Refaining.........c.cocoeeeeeeeeeee. 2
35+ | 1-603299 Roller, Anti-Scalp.......cooeeeeeeveeeeieeeee 3 68% | 3280-357 Nut, Whizlock 3/8-16 (Type A) ... 5
36 | 1-373034 Washer, Swivel......o.cooeiieeeiecee . 3 x | 3296-39 Nut, Nyloc 3/8-16 {Type B) ....cooeeeeee 5
37 | 3225 Screw, 5/16-18 x 1 .2

Exmark red touch up spray paint - PIN 1-850337

+ Requires installation of Micro-Mulch accessory for proper muiching. Mulch kit P/N MK443(44™), MK483(48™).

*  Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) {or a food-grade anti-sieze) between the spindles & bearings
and spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

® Unit may have been built with Type A or Type B anti scalp axles. Reference page 4 to determine which axles are
installed on the unit.

*oMp +

-3n

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 mcludes antiscalp
rofter, axle, & mounting hardware for Type B axles.
Complete cutter housings also include items #61 & #62.
idler arm assembly also includes items #12 & #17.
Includes all items shown plus decals.

Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on nut item #51.



johnssj
Rectangle


johnssj
Rectangle



44” and 48" DECK GROUP

15

22
e
|-— Instali open end
of seal outward

Torgue to

b 140-145 fidbs 51
; 52—

TYPEB | g at {1
\% 17
= | | RN N

34

|80

E\SZ Torque to
115-120 ftdbs


johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

ltem | Part No. Description Qty. ltem | Part No. Description City.
1 | 3296-29 Nut, Nyloc 5/16-18 ... 37 | 3225 Screw, 5M18-18x 1.......... 2
2 | 3256-3 Washer, 5/16 Std Fiat 38 | 1-6852375-01 Chute Widmt, Discharge....c.cccceeereiiinnn 1
3 | 103-2970-01 Shield, Belt ....ocvcceeriiiiniiciiiiee 39 | 1-632199-01  Pin Widmt, Deck Strut...........ccceeel 2
4 | 32128-20 Nut, Whiziock 5/16-18.........ccccciinnnens 7 40 | 103-1081 Strut Widmt, Assembly...................2
5 | 1-800017 Bolt, 516 x 3 /4 Tap.........cccovieiee. 2 41 | 3223 Screw, 5M6-18x3/M4 ... 2
6 | 3290-357 Nut, Whiziock 3/8-16............cocoeiiiieee. 3 42 | 3219-6 Nut, 58-18 e 2
7 | 3256-24 Washer, 3/8 SAEFlat ............ooooeeis 2 43 | 1-633029 Spherical Rod End.........cocoooecieeenn 2
8 | 1-613098 Pulley, Idler...... oo 2 44 | 3253-8 Washer, Lock 5/8 ..o 2
g | 1413113 Bushing, Idler........c.oocoiin 2 45 | 3217-11 Nut, 5/8-T1 . 2
10 | 323-11 Screw, 3/8-19x21/4 ... 46 | 1-602913-01 Baffle, Discharge ........covecvveecvicceeeecennne 1
11 | 323-6 Screw, 38-16 X1 e 1 47 | 1-800344 Serew, 5/B8-T1 X 6. 2
12 | 98-5975 Washer, Disc Spring 3/8 .......oocvvvcveeen 10 48 | 302-19 Zerk, 1/4-18 Straight..........cccccoeeeeeveeen. B
13 | 103-5668 Plate, Belt Guide......cocveecrecvcvvrecrrinnen 1 49 | 103-1072-01  Strut Widmt ......o.ooovvveccvrrivrnrenccnsraninan 2
14 | 1-653190 LTz ol SRS | 504 | 1-654552 Deck Complete Service .......c..coceeceeee
15 | 1-413099 Pulley, Idler......ocoeecieeireenennn 1 51% | 3217-46 Nut, 3/4-16 Heavy.......cooeeeieiiinecacnnes 3
16 | 1-653368 Belt, Deck Drive ....cveeeeeee e 1 52 | 103-2802 Washer, Disc Spring 3/4.......cooeveeeeees 3
17 | 3296-39 Nut, Nyloc 3/8-16 ..ol 18 53% | 1-653386 Sheave, Blade Drive ... 3
18 | 103-3504 Beaiing, Spherical...........ccccocii 2 54 | 323-7 Screw, 3818 x 1 1M ..o 18
19 | 1-603401 5T 7= Lo PP 55%  103-1330 Guard, Bearing TOP ..ccvecevee e 3
2¢ | 103-3330 Spring, Extension ... 1 564 | 103-8319 Cutter Housing Complete............ccceceeeeia 3
21 | 3211 Screw, 1/4-20 X 3/8 oo 4 57 | 103-2535 Spacer, Guard Bottom..........c..cocoeeeeveees 3
22| 103-5698 Kit, Idler Arm W/Bearings .........coovveeeene 1 58% | 103-2787 SPINAIE (e 3
23 | 108-7159 CFINGe et receeneeee e snens 2 59 | 1-807268 Key, Machine..........cccooevrvcncnnicrmnnees 3
24 | 103-1898 Screw, 7TH6-14 X 158 .o 8 60 | 103-6584 Blade, Notched ... 3
25 | 32128-37 Nut, Whizlock 7/16-14......cccccovneennn 18 103-6580 Blade, Low Lift.........cooere e 3
26 | 1-633447 Chain, Deck Lift ..o 4 + | 103-6582 Blade, Mulching ..o 3
27 | 1-654478 Deck Widmt (1-652418-01) W/Decals... 1 103-1578 Blade, Solid ..o 3
28 | 323-39 Screw, 38-16 X 5 oo 1 103-6337 Blade, Extreme ..o 3
29 | 323413 Screw, 3816 X234 ool 2 61 | 103-0865 Washer, Disc Spring L3 S 3
30 | 32128-33 Nut, Whizlock 1/4-20..........o..oooeae 4 62 | 103-0862 Screw, 5/8-18x23M4 Gr8.............. 3
31 | 1-543963 Bumper, Rubber.........oo 2 63% | 103-8280 Housing W/Bearings....
32 | 322-2 Screw, 51618 x5/8 ..o 3 64 | 103-3505 Seal, Double, Lip ..o
33% | 98-5961 Screw, 3/8-16 x4 Gr 8 (Type A)............. 5 65 | 103-2916 Guard, TOP wrevveiiiin e e 1
%x | 3211-46 Screw, HH 3/8-24 x 2 Gr8 (Type B)........ 5 66 | 103-3506 Seal, Single Lip.....coooeeeeicnieeccee e 1
34% | 1-603602 Axle, Anti-Scalp Roller {Type A}............. 5 67 : 32120-10 Ring, Retaining ........cc.oeeeeveeeecccee e 2
% | 103-5364 Axle, Anti-Scalp Roller (Type B)... .8 68% § 3290-357 Nut, Whizlock 3/8-16 (Type A} .. .5
35+ | 1-803289% Roller, Anti-Scalp . ..ooooeeeeeeee 5 ®x | 3296-39 Nut, Nyloc 3/8-16 (Type BY ..o 5
36 | 1-373034 Washer, Swivel ....................5

Exmark red touch up spray paint - P/N 1-850337.

+

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523(527).

*  Apply Mobil HTS grease (or a food-grade anti-sieze} between the spindles & bearings and spindles & sheaves and

under top bearing guard. DO NOT use a copper or nickel based anti-sieze.
Unit may have been built with Type A or Type B anti scalp axles. Reference page 6 to determine which axles are

x

installed on the unit.

xoMp +

Kit 103-3168 includes antiscalp roller, axle, & mounting hardware for Type A axles. Kit 103-7263 includes antiscalp
roller, axle, & mounting hardware for Type B axles.

Complete cutter housings also include items #61 & #62.

Idler arm assembly also includes items #12 & #17.

Includes all items shown plus decals.
Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on nut item #51.



johnssj
Rectangle


johnssj
Rectangle



52" DECK GROUP

/22

Instal] open end
T of seal outward

|80

Torque fo
14045 ftbs St~

~go Torquelo

115120 fidbs /



johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP

ltern | Part No. Description Qty. ltem | Part No. Description
1 | 103-2081 Asm, Lever W/Grip (103-2078-03} ......... 1 34 | 1-633585 Bearing Cone...
2 | 1-633295 Grip, Lift Lever ... 1 35 | 3274-18 Screw, Socket Head 5.’16 18 X 1 1[4
3 | 103-3718-03  Arm Widmt, Deck Lift..........cccooommreeene 1 36 | 103-2768 Guard, Seal ..o 4
4 | 1-633325 Spring, Compression ........ccccciereecrienns 1 37 | 325-36 Screw, H2-13x7 12 it 2
5 | 3256-24 Washer, 3/8 SAE ... 1 38 | 1-632511-01 Caster Widmt... et 2
6 | 3296-39 Nut, Nyloc 3/8-16 ..o 4 39 | 3296-45 MNut, Nylog 1/2-13 (L|ght Thm) ................ 2
7 1-633068 Arm, Dack Lift ... 2 40 | 1-5435611 Seal, Grease ettreesreaaannnaeeeaeeeeearra 2
8 | 1-6833553 Pad, Anti-Skid ..o 1 41 | 32182 Nut, Jam 5/16 ..ol 2
9 | 106-6572 Pad, Antiskid.........cccceeiiiiieicieeee 2 42 | 103-3785 Asm, Gaster Wheel ......cocceevveeirenenins 2
10 | 323-9 Screw, 3/8-16 X1 3/ ..oovvvvrvrcvceenees 1 43 |.1-833508 Washer, Spring Disk ..o 6
11 | 1-653230-01 Plate, Deck Lift...cccoevvvvriviecirvrneniennan 1 44 | 3298-51 Nut, Nyloc 3/4-10 .ol 2
12 | 32313 Screw, 3/8-16 x23/4 .o 1 45 | 1034882 Cap, Grease .. e 2
13 | 1-633082 Bushing, Lift Lever ... vcvvneivrrsnaenn, 1 46 | 103-5624 Asm, Floorpan Liftout (103_5315 01)
14 | 1-652235-01  Plate Widnt, Deck Lift .....ccoooeeverrrcenranee 1 WiPad & Decals .. - .
15 | 3290-357 Nut, Whizlock 3/8-16.........ccoovivnverincnn, 15 47 | 1031918 Bushing ... N e 2
164 | 1-633097 Hitch Pin Wilanyard ...........ccovvvevirennens 1 48 | 32301 Bolt, Camage 5/16 18 x 3/4 ................... 2
17 | 323-6 Screw, 3/B-16 X 1. 1 49 | 32128-20 Nut, Whizlock 5/16-18 ..ceceereeeeee 8
18 | 1-413088 Bushing, Lift Lever.......cccovvvcvcrinnnenn, 50 | 323-29 Screw, Cap 3/8-16 x1.38 ... 2
19% | 103-3831 Asm, Front Frame (44™ .. 51 | 322-3 Screw, 5/16-18 x3/4 ... B
* | 103-3832 Asm, Front Frame (48"} 52 | 3256-3 Washer, 5/16 SAE Flat...............cccoeeee 4
* | 103-3833 Asm, Front Frame (527 ......covvcvinivrernens 1 53 | 98-5975 Washer, 3/8 Disc Spring............cceeee 12
20 | 321514103 E-Ring (44") oo, 7 54 | 3256-27 Washer, 5/8 SAEFlat...........ccooeeet 2
32151-103  E-Ring (48"&527)...ccooiiiiiiice B 55 | 103-5623 Asm, Flrpan Front (103-5314-01)
21 | 3256-29 Washer, 7/8 SAE Flat (447} ..., 6 WIDECAL.......coreeee i 1
3256-29 Washer, 7/8 SAE Flat{48"&52") ............7 56 | 323-7 Screw, 3/8-16 x1 14 ., 12
22 | 1-652013-01  Shaft Wid, Deck Lift LH..........coooeees, 1 57 | 103-1982 Bushing, Spring .....ccoccocvereccniinnn 4
23 | 1-652014-01 Shaft Wid, Deck Lifi RH (44").................1 58 | 99-3870-01  Bracket, Floorpan ............ccoecvveveeveciee e 2
% | 103-1674-01  Shaft Wid, Deck Lift RH(48"&52") .......... 1 59 | 1-811010 PIUG .o 2
24 | 30219 Zerk, 1/4-28 Straight .....ooccoveeieiceeees 5 60 | 1-806005 Hairpin, Cotter .....c.ooveeiicieece e 1
25 | 321711 Nut, 5/8-11 Regular......oooooevein s 8 61 | 3238 Screw, 3/18-16 x1 12 . 1
26 | 1-633441 Swivel, Deck Mount ..., 4 62 | 103-1987 Asm, Deck LIt Spring......ccceveveveeervennes 2
27 | 3218-6 Jam Nut, 5/8-11 .o 4 63<- | 103-1673-01  WId, Foot Lift Assist Lever.........c.ccoccoe. 1
28 | 1-805517 Washer, 5/8 Std Flat........coocvevrrecees 2 64 | 322-10 Screw, 5M6-18 X2 e 1
29 | 1-653011 Rod, Deck Lift ..o 2 65 | 1-803013 Nut, Torque SHE6-18......ccv e 1
30 | 1-653009 Spring, Deck Support..........ccoveveveceae. 2 66 | 3296-39 Nut, Nyloc 3/8-16 (44™)............... 1
31 | 103-3155 Axle, Caster.... 67 | 1-543509 Bearing Cone, Tapered Roller .. .4
32% | 103-3051 Spacer, Nut........oocivcninnnen 68 | 1-543508 Bearing Cup, Tapered Roller ................. 4

33 | 103-0063 Seal, Bearing ....ccoeeevveevveevceeeeereeenn 4

Exmark red touch up spray paint - P/N 1-850337.

*x  Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut.

% Includes frame weldment plus items #22,#23,#63 (item #63 not included with 103-3831), #40, #45, #52 and #68.
<+ Standard on 48" and 52” units. Optional on 44" units (Deck lift assist kit P/N 103-1675).

¢ Includes hitch pin plus hairpin, item #80.


johnssj
Rectangle


johnssj
Rectangle



FRONT FRAME GROUP



johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

ltem | Part No. Description Qty. ltem | Part No. Description Qty.
1@ | 103-3524 Seat, Complete W/AmMIrests .................. 1 24 | 107-3154 Nut, Push 3/8-16.....ooeeeeei s 2
2 | 1-643255 Track, Seat (4" Adjust.).....coovrnnnececnin 25 | 107-3124 ClP e e 2
103-8386 Spring, Seat Rail ... 1 26 | 1-653089-03 Bracket, Instrument Panel ..................... 1
3 1-543401 Spacer, Seat Track ... iieiee e 2 27 | 322-4 Screw, HHS5/M16-18 x 7/B . ..o, 2
4 | 103-0292 Cushion, Armrest (RH)............c.ceceee 1 28 | 1-513658 E=10]00]7=] SO 2
+ | 103-0291 Cushion, Armrest (LH) ... 1 29 | 1-523420 Bumper, Rubber......ccccccvvivevenneeceee 2
5 | 103-3520 Cushion, Backrest........ccccccoeveviiiiveevvneee 1 30 | 1-633859 Seat Frame.......coccoeveeeeee e 1
6 | 103-3521 Cushion, Seat ... 1 31 | 3222 Screw, 51618 X 5/8 ..o 6
7 | 103-5961 Catch, Seat Latch ..o 1 32 | 1-8633396 Clip, LOOM oo N 1
8 | 323-3% Screw, 3/8-16 X5 .o 2 33 | 3256-3 Woasher, Flat Std 5/16.........ccocooceiiine 4
9 | 3212820 Nut, Whizlock 5M16-18.......ccooirineeee. 16 34 | 103-0284 TAb e 2
10 { 3296-29 Nut, Nyloc 5/16-18 ... 35 | 3227 Screw, HHC 5/16-18x1 1/2 ..o, 2
11 | 103-1731 Rod, Seat Hold Up 36 | 1-633349 SPHNG . coeee i 2
12 { 322-5 Screw, 5/16-18 x 1 37 | 3231-22 Boit, Carriage 3/8-16x1 ..o 2
13 | 103-7631 Asm, Ma]nframe(103 _7626- 03) 38 | 32513 Screw, HH 1/2-13x31/4 ...l 2
W/Decals .. JRFS— 39 | 32128-23 Nut, Mex Flange Side Lock 1/2-13 ......... 2
14 | 32128-33 Nut, Nyloc 1/4-20 ..o 2 40 | 107-31585 Cotter, Hair Pin Double Loop ................. 2
15 | 242-50 Nut, Wheel 1/2-20........oooiiiee 8 41 | 106-0887 KINOB e 2
16 | 3296-39 Nut, Nyloc 3/8-16 ...ccocovniiecccenieee 3 42 | 323-6 Screw, HH 3/8-16 X 1., 8
17 | 103-3452 Asm, Console(103-2197-03) 43 | 3290-357 Nut, Whizlock 3/8-16 ..o 8
WiDecais .. cereremeinenen: 1 44 | 98-5795 Washer, Spring Disk 3/8........cocevveeveeenn. 8
18 | 103-4895 Panel, Instrument (103.4339.(}3) 45 | 103-4434 GHP e sree e 1
W/Decals .. ‘ RPS— 46 | 107-3083 Latch, Seat ..., 1
197 | FRPSL Kit, Rops LHP ..ccooeiiievcinenel 1 47 | 107-0075 Bushing ....cocoooe i, 1
20 | 3223 Screw, 516 =18 x 3/4 ... 3 48 | 107-0076 SPHNG oo 1
21 | 103-2769 Wheel/Tire Assy (44"Deck) ......cooeoereee 2 49 | 323-20 Screw, 3/8-16 x 3 1/4 ool 1
103-2770 Wheel/Tire Assy{48"&52"Deck).............. 2 50 | 3256-24 Washer, 3/8 SAEFlat..........cccoevnvenine 1
1-653158 Wheel (44" Deck) ..o 2 51 | 103-4423 Asm, Seat Frame ... 1
1-653161 Whee! (48" & 52" Deck) ... 2 52 | 3212-4 Screw, HH 7M6-10 x1 ... 2
103-2771 Tire, 24 x 85124 Ply ..o 2 53 | 3296-7 Nut, Nyloc 7/16-20 ... 2
22 | 3256-23 Washer, Flat 5/16 SAE ....................... 6 54 | 103-4469 Asm, SeatBelt.. ... 1
234+t 103-4553 Asm, Rops Fold Pin................ 2 55 | 103-8383 Bolt, Seat Cushion ...l 5

Exmark black touch up spray paint — gloss black.
+  Not lllustrated.
=+ Includes ROPS fold pin plus hairpin item #40.
?¢ Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting
hardware, fold pivot and locking hardware, seat frame assembly item #51, catch item #7, and seat belt assembly

item #54.
® Includes armrests, armrest adjuster hardware and seat back decal.

Does not include seat belt or tracks.


johnssj
Rectangle


johnssj
Rectangle



MAINFRAME GROUP

-10-


johnssj
Rectangle


johnssj
Rectangle



FUEL GROUP

ltern | Part No. Description Qty. ltem | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line.....cc.ccoviciereiiniccien 6 15% | 103-4898 Asm, Tank Fuel (LH) ... 1
24 | Kohler Part No. 2405002 Fuel Filter.................. 1 16% | 103-4897 Asm, Tank Fuel (RH)............cccccc 1
Kawasaki Part No. 48019-7001 Fuel Filter ............. 1 17 | 103-4896 Asm, Control Panel W/Decals ........... 1
3 1-543526 Fual Line.....cooeie el 2 18 | 1-513592 Knob, Red {Throttle) ..ol 1
4 103-0216 Fuel Ling........coocoveeiceeeeeeevvree e 1 19 | 1-5135693 Knob, Black {Choke)..... |
5 1-633347 Valve, Fuel.......ocooviveeeeeeecl 1 20 | 103-4091 Cable, Throttle\Choke...........cccccoc
6 | 103-3536 Cap, Fuel Tank ... 2 21 | 1-833696 Cabie, Choke (Kohler) ..oo.ceveeeeeceee 1
7 | 103-2605 Fitting.Fuel Bulkhead W/Strainer ........... 2 103-4091 Cable, Throttle\Choke (Kawasaki) ......... 1
103-2784 O-RiNG oo 2 22 | 103-4964 Gage,Fuel............coovieei e 1
8 | 1-543296 Grommet, Fuel Line ...c..occeecriivinenn 2 23 | 95-8972 Grommet ..o
9 | 322-3 Screw, 5M16-18x3M . B 24M | 32122-30 Screw, PTH #10-24 x1/2...................4
10 | 1-805005 Washer, Lock 5/16....cccocvevrcinninninn 4 25 | 1-303435 Washer, Spring Disk 1/4...................... 4
11 | 3256-23 Washer, 516 SAE ... 8 26 | 1-807513 Bolt, Carriage #10-24 x 1/2 .................... 4
12 | 3296-47 Nut, Nyloc B/16-18 ..o 4 27 | 3296-2 Nut, Nyloc #10-24 -
13 | 1-633349 Spring, Fuel Tank.....ocoveeeeeee 4 28 | 1-633396 Clip,Loom 5/8 ...ocovveeeceee e 1
14<-| 1-633023 Stud, Fuel Tank ......ococeveeeeeeee 4 29 | 32128-20 Nut,Whizlock 5/16-18 ..........oeoeeeee 1
<+ Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner's manual. (Fuel fliter Must be 15 Micron or smaller).
% Includes tank, cap, fitting, and studs. LH tank also includes fuel gauge.
¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
M Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

11-


johnssj
Rectangle


johnssj
Rectangle



MOTION CONTROL GROUP

)
1)

e
T 11
oy,
oh L,
re

“

i
B 16

-
m—.ln

Item | Part No. Cescription Qty. ltem ; Part No. Description Qty.
1 | 103-3458 Handle 103-3327-03 W/Grip (RH)........... 1 20 i 103-3066 Link, Pump Control..........c.ccocoiiiiiieene 2
* | 103-3457 Handte 103-3326-03 W/Grip (LH)........... 1 2t | 3290-357 Nut, Whizlock 3/8-16 ..o B
2 | 1-633257 Grip, Motion Cntrl Handle............coccovevne 2 22 1 103-4101 Pin, Damper Anchor ... 2
3 | 3236 Sorew, 3B-16 X 1., 4 23 | 3256-23 Washer, 516 SAE ..........cocvrnieiiricne 4
4 | 98-5975 Washer, Disc Spring 3/8 ..o 4 24 ¢ 32120-35 E-RING e 2
5 | 103-0407 Arm, Control Shaft ... 2 25 { 103-4079 DamPer. e £
6 | 3239 Screw, 3/8-16 X1 34 ..ovrverenin 8 26 { 1-403180 Screw, 5/16-18x1 1/4 Special ................ 4
7 | 1034773 Bracket, Motion Cnfrl (RH}...........c.c...... 1 27 { 1-633102 Bearing, Flanged ... 4
8 | 3296-39 Nut, Nylog 3/8-16 ..o 8 28 11034774 Bracket, Motion Control{LH) ................. 1
9 | 3234 Screw, 3/B-16 X3/4 ..o, 8 29 | 3266-2 Washer, 114 ... e, 2
10 | 32128-20 Nut, Whizlock 5/16-18......ccocooiiiiiii e 12 30 1 32192 Nut, BI1B-24 8

114 | 1-803022 Setscrew, 516 x 58 ..o 2 31 | 3220-2 Nut, Jam 5/16-24 ... 2
12 | 103-3717 Arm, Pump Control ... 2 32 | 1-303105 YOS o 2
13 | 3256-3 Washer, 5116 Std.....ccooevrmecrrciniiininn 4 33 | 1-808280 Pin, Clevis 5716 X 1. 2
14 | 1-633152 Ball Joint (LH) ....oovvrreveemvrmree v 2 34 | 32725 Pin, Cotter 3/32 x 1/2 ... 2
15 | 322-6 Screw, H16-18x T W o, 4 35 | 1-543017 Ball Joint (RHY ..o 2
16 | 1-603737 Bolt, {Neutral Return) ........cccccevninniiineen, 2 36 | 1-323245 Spring, COMPression ........coeveeeoieeeeces 2
17 | 1-603807 Spring, (Neutral Retum}.....ccooeeviinvninnn 2 37 | 103-3060 Knob, Tracking .......ccovvneeviinnecveeceeeennn. 1
18 | 1-603735 Bushing,Nylon(Revrse Ind.) ... 2 38 | 103-4326 Asm, Tracking ..ooovecvveer v e 1
19 | 1-804524 Nut, 5/16-24 (LH) 39 | 103-4327 Asm, Tracking ....

Exmark biack totich up spray paint — gioss black.
*  Not lllustrated.
# Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-12-


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

ltem | Part No. Description Qty. ltem | Part No. Description

1 | 1-852073-03 Crank Widmt, Brake......ocoovvcenicrininnnn 1 * | 103-0353-03 Bracket, Brake 52"

2 | 3272-10 Pin, Colter 1/8 x 3/4 ..o 2 18 | 1-633144 Pin, TIUNION e

3 | 1-633131 Yoke .. etk 19 | 32564 Washer, 3/8 Std.........oooeeeeiiienes

4 | 1-808285 Pin, Clews 3/8 X 1 1!8 .2 20 | 1-833454 Spring, Brake Rod ... 2

5 | 32183 Nut, 3/8-24 ... - 21 | 3234 Screw, 3/8-16 X3/ ..o 9 |

6 { 103-0356 Rod, Brake... 2 22 | 103-4630 Asm, Lever (1-653074-03) W/Grip......... 1 }

7 | 1-653068 Spacer (Long) 44”.’48” Deck 4 23 | 1-633268 Grip, Brake Lever.......covciiinccnnne 1 |

* [ 1-653380 Spacer {Long} 52" Deck .....c.cocervrrvirvnn 4 24 | 1-653069 Spacer(Short) 44"/48" Deck.................. 4 |

8 | 325742 Woodruff Key, 516 x 1 ... 1 * | 1-653381 Spacer(Short) 52" Deck .....cocoooeviene. 4 ‘

9 | 32513 Screw,1/2-13x3.25 G5(44"848").............8 25 | 32537 Washer, Lock 1/2 ..o 8 ‘
1-800:348 Screw, 1/2-13x4.25 G5 (82" ..cceecieceee e 8 26 | 103-0131 Nut, Sg.Reg. 1/2-13UNC-2B .. .8 |

10 | 103-0355 Band, Brake... e 2 27 | 1-633102 Bearing, Flange ....coveiviiciie e 4 |

11 | 103-0590 Hub & Drum W/Studs Plated ................ 2 28 | 3290-357 Nut, Whizlogk 3/8-16 ..o 8 ‘
1-633926 Stud, Wheel ..ol 8 29 | 103-3116 Shaft Widmt, Brake ..o 1 ‘

12 | 1-809036 Nut, Slotted 1.00-20.........cooooirveceee e 2 30 | 1-653061 Linkage, Brake Handle ..o, 1

13 | 1-806800 Pin, Cotter 9/64 x1 112 ....cooccnmeene 2 31 | 1481 Zerk, Grease... w2 |

14 | 103-0374 Retainer, Brake Band..........cccomecneee 2 32 | 98-5975 Washer, Disc Sprmg 3/8 ........................ 1 |

15 | 103-0384 Spacer ... SRTOORRRUOIN - 33 | 1-6231567 Washer, Spacer..............ccovienn 2 |

16 | 322-9 Screw, 5/16-18 x 1. 75 ............................ 6 34 | 32151-48 Ring, Refaining ..o 1

17 | 103-0352-03 Bracket, Brake 44"/48".........cccoovvmmrnnees 2 35 | 103-2399 Pin, Spring Clevis .............cccociivives 2

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.

-43-


johnssj
Rectangle


johnssj
Rectangle



PARK BRAKE GROUP

-14-


johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

item | Part No. Description Qty, ltem | Part No. Description Qty.
1 103-1947 Asm, Reservoir W/ Decal....................... 1 27 | 322-3 Screw, 5/16-18 x 3/4.. |
2 | 103-1948 Cap, Hydraulic Reservoir...........coccovee. 1 28 | 1-603991 Adapter, Straight (LH Wheel Motor) ....... 2
3 | 103-1949 Gasket, Reservoir Cap........coovvininnnns 1 1-603919 Boss G-RING ..o 1
4 | 321-8 Screw, 1/4-20x1.0 ... 2 1-603992 Flare O-Ring ........ 1
5 | 3256-22 Washer, Flat SAE 1/4 . 29 | 3290-357 Nut, Whizlock 3/8-16
6 | 103-3071-03 WIid, Reservoir Stand 30 | 3237 Screw, 3816 x11/4 .o 4
7 | 103-1801 Adapter, Straight ... 1 31 | 103-1940 Adapter, Straight LONg ......cooceiinrienns 4
1-603921 Boss O-RiNG oo 1 1-603920 Boss O-Ring .. o
8 [ 103-1912 Adapter, Straight ........cocooviriievie 1 1-803992 Flare O-Ring .. [P |
1-603921 Boss O-Ring ....c....... 1 32< | 1-803050 Setscrew, .312- 18 X 75 . )
9 | 1031716 Clamp, Hose (17/32) ..o 3 33 | 1-653156 Sheave, Pump Drive ........ccocnmiiicinan 2
10 | 103-19288 Clamp, Hose (1116) ..o 3 34 | 103-4480 Spring, Extension ...l 1
11 | 103-3077 Asm, Supply Hose ..., 1 35 | 3296-38 Nut, Nyloc 3/8-16 ... 1
12 | 103-2389 Asm, Filter Head 36 | 98-5975 Washer, Disc Spring .......cccoooomviveeces 1
103-1912 Adapter, Straight ... 37 | 103-3506 Seal, Double, Lip
1-803921 O-RiNG c.coerereeerereecerieeree e 38 | 103-5677 Spacer.............
13 | 321-3 Screw, 1/4-20 x 5/8 39 | 103-5699 Arm, Idler W/ Bearings ...........ccceceeeee 1
14 | 322-5 Screw, 5/16-18 X1 oo 1 40 | 323411 Screw, 3/8-16 x 1 Whizlock........cccceeeeees 1
15 | 1-805004 Lockwasher... e e 41 | 302-40 Zerk, 90° 1/4-28 ...
16 | 1-5613211 Element, Qil Fllter . 42 | 323-9 Screw, 3/8-16 x 1 3/4 ...
¥ | 1-523541 Element, Oil Filter (Wlnter) .................... 1 43 | 98-5961 Screw, 3/8-16 x4 Gr 8
17 | 103-2930 Asm, Charge HOSE ..o 1 44 | 3256-4 Washer, 318 StdFlat ..........cccoocvveien 1
18 | 103-2357 Asm, Case Drain Haose ... 1 45 [ 106-7159 O-ring .. et £
19 | 1-653187 Hose, RH Rear44” & 48" ... 1 46 | 32128-20 Nut, 5116 18 Whlz!ock ........................... 2
1-653437 Hose, RH Rear 52" ......... 47 | 1-603843 Pulley, Idler ................. R
20 | 1-653186 Hose, RH Front 44” & 48" 48 | 103-3809 Hose, LH44” & 48" ... 2
1-653436 Hose, RHFront 52" ... 1 103-3810 Hose, LH52” . e
21 | 1-633605 Elbow, 90° (RH Wheel Motor) ............... 2 49 | 103-4760 Belt, Pump Drlve 44 & 4B ................... 1
1-603919 Boss O-Ring 103-4761 Belt, Pump Drive 527 ........civiiininnn 1
1-603992 Flare O-Ring 50 | 103-1942 Pump, Hydro ............
22 | 103-6988 Motor, Wheel 103-2664 Kit, Input Shaft 10A
103-6996 Kit, Output Shaft & Seals .............cocvvene 1 94-6922 Kit, Thrust Bearing 10A ..o 1
103-6994 Kit, Seal ... 1 103-2666 Kit, Cylinder Block 10A ......cceveeeeceirnnn 1
23 | 103-1799 Elbow, 907 ... 2 105-6184 Kit, Overhaul Seal ..........ocvvriveveereiccennns 1
1-603921 Boss O-RING oo 1 103-2744 Kit, Shock Valve 10a/101 ...................1
24 | 1-807272 Key 5 x5 x25mm ..o 2 51 | 103-3506 Seal, Single Lip....coovceeeeceriicreeeee e 1
25 | 103-1802 Elbow, 90° .. P 52 | 32120-10 Ring, Retaining .........coccovvieiicenec e, 2
1-603921 Boss O-RiNG oo 1 53 | 103-3504 Bearing, Spherical ... 2
26 | 3256-24 Washer, 3/8 SAE Flat ... 1

Exmark red touch up spray paint - P/N 1-850337.
¥ Use only for operation below 32°F (0°C).
< Use Pro-Lock, Nut Type {P/N 1-840022}.

-15-



johnssj
Rectangle


johnssj
Rectangle



HYDRAULIC GROUP

B

Install open end ——__|

of seal outward

16~


johnssj
Rectangle


johnssj
Rectangle



ENGINE GROUP

ltem | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-3078-03 Sirap, Engine Guard ..........ccceeceeenen. 2 28 | 3256-23 Washer, 5/16 SAE Flat(44°8&48") ...........
2 | 32128-20 Nut, Whizlock 5/M16-18. ... o022 3256-23 Washer, 5/16 SAE Flat (52").................
3 | 3223 Screw, 5/16-18x3/4 (44°848") .............20 29 | 103-2740-03 Shield, Heat... JE O |
322-3 Screw, 5M16-18x3/4 (52"). ..o 12 30 | 33113-016 Screw, HH M&- 1 x 16mm ....................... 2
4 | 33114-020 Screw, HHM8-1.25 x20 ..o 31 | 33113-025 Screw, HH MB-1 X 25mM..cccevvvniviinninnns 1
5 | 1-653313 Gasket, (23 HP KAW} ..o 2 32 | 103-3107-03 Counterweight, 60# (527 ........ o
1-653290 Gasket, (19 HP KAW) ..o 2 33 | 3227 Screw, Cap HH 5/16-18x1 1/2 (52’)....... 8
6 | 103-3428 Muffler, Kit (KOH}.......c.coomereeee 1 34<-( 103-1963 Valve, Oil Drain (KOH)e.coocovrvnrvniiinnn 1
7 | 1-805005 Washer, Lock 5/16 Heavy.......ccceooeeeee 1 35<+| 103-1965 Valve, Oil Drain {KAW) ... 1
8 | 3256-3 Washer, 5/16 Std Flat.....c..occcecooieen .3 36 | 103-1966 Adapter, M20-2.5 / 3/8 Npt (KAW)......... 1
9 | 3296-29 Nut, Nyloc 5/16-18 (KAW} ..o 4 37 | 103-2993-03 Bracket, Muffler LH {23 HP KAW).... 1
32128-20 Nut, Whizlock 5/16-18 (KOH)................ 4 103-4477-03 Bracket, Muffler LH (19 HP KAW)
10 | 322-9 Screw, 5/16-18x13/M4 ... 38 | 103-2994-03 Bracket, Muffler RH (23 HP KAW) ... 1
11 | 103-3218-03 WIid, Tailpipe Guard .........cccccvrneisiinninn 1 103-4478-03 Bracket, Muffler RH (19 HP KAW)........ 1
12 | 103-3096 Spacer (23 HP KAW Only)...................1 39 | 1-653291 Gasket, (20-23 HP KOH) ... 2
13 | 103-2614 Bushing, Seat Mount...............c.l 1 40 | 103-3094-03 Deflector, Air LH (KOH) ... 1
14 | 1-613235 Washer ... 4 41 | 103-3095-03 Deflector, At RH (KOH)...........oc 1
15 | 1-633545 Spacer, Grommet .........ccceceeeecieceene 2 42 | 103-2987-03 Bracket, Muffler LH (KOH)..........ccceoe 1
16 | 1-633630 Grommet,.. et 2 43 | 103-2988-03 Bracket, Muffler RH (KOH) .................... 1
17 | 1-633543-03 Sfrap, Ciutch.’Brake reeeeneeeneeseenen 1 44 | 33013-00 Nut, Hex M6-1 ... 2
18 | 322-22 Screw, 5M16-18x 3 1/2 1 45 | 33113-020 Screw, HH M6-1 x 20mm..... 2
19 | 322-6 Screw, SAGNC x 114 ... 46% | 1-805004 Washer, Lock 14 Hvy ...l 4
20 | 1-807259 Key.... 1 A | 1-805004 Washer, Lock 14 Hvy ... 3
21 | 103-2308 Spacer Crankshaft [P | 47 | 103-3219-03 Guard, Rear LHP ... 1
22 | 1653035 Sheave, Pump Drive (44" & 48") ............ 1 48 | 103-3427 Muffler, Kit 23HP (KAW)
103-3913 Sheave, Pump Drive (62"} 1 103-4483 Muffler, Kit 20HP (KAW).
23 | 103-0690 Clutch .. cereerirereeneerennnees | 49 | 103-3287-03 Guard, Muffler LH (52"} ......c.occvvviiinnnnnn
103-3012 Kit, Brake Pole Module RS | 50 | 103-3288-03 Guard, Muffler RH (52") ........ccoevrvvveennnns 1
24 | 1-603610 Washer, Disc Spring 7.'16 2 51% | 322510 Screw, Carr 1/4-20x1/2.....cccviviiiriennne 6
254 | 321212 Screw, 7/16-20 x 3 (KAW).......ccc A | 322910 Screw, Carr 1/4-20x1/2........coovvvviivvveenne 4
* | 3212410 Screw, 7/16-20 x 2 1/2 (KOH) ................ 1 52% | 32128-33 Nut, Flange 1/4-20....
26 | 1-303335 Plastic Tie (Large).....cooceeeveceeeicenreeenn 3 A | 32128-33 Nut, Flange 1/4-20
27 | 1-303334 Washer, Spring DisC ..o 4

Exmark black touch up spray paint — gloss black.
< Use a Teflon Pipe Sealant or equivalent on threads of drain valve.

Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.
Kohler units only.

*
*
A Kawasaki units only.

Kohler Replacement Parts List
{Refer to Engine Owner's Manual)

Description Kohler P/N
Air Filter Element ~ Quter............. 2508301-8
Air Filter Element ~ Inner.............. 2508304-S

A7-

Kawasaki Replacement Parts List

Description

23 HP Air Filter Element Kit {Inner & Quter)
19 HP Air Filter Element ...

Kawasaki P/N
11010-7004
11013-7028



johnssj
Rectangle


johnssj
Rectangle



ENGINE GROUP

KCHLER

-18-


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL GROUP

ltem | Part No. Description Qty. Item | Part No. Description City.
1 { 1-543792 Wingnut, Nyloc 1/4-20_..........cooeiie. 2 24 | 1-643275 Relay, 12V .. 2
2 | 1-633652-03 Strap, Battery Holdown ........occeeecevieinns 1 25 | 1-633306 Cable, Starter (+} oo 1
3 | 1-633651 Bolt, Battery Holdown............ccoeciicneee. 2 26 | 1-513075 Switch, 12V Solenoid ..., 1
4 | 103-0705 Cable, Ground (=) ..covveerveeniiinnieinnninnn 1 27 | 1-543286 Grommet ... 2
5 | 1-543391 Insulator, Battery.......coe v 1 28 ! 1-633396 Clip, Loom 58 ..o 1
6 | 3214 Screw, 14-20 X 3/4 ..occoeiiiiee 29 | 1-513051 Switch, Drive Lever N.O...........ooooeee 2
7 | 3256-2 Washer, 1/4 Flat ......... 30 § 1-303335 Plastic Tie, Large ......
8 | 32128-33 Nut, 1/4-20 Whiztock 31 1 1-513374 Meter, Engine Hours
9 [ 103-0293 Battery, 12V ..o 4 32 | 1-633111 Switch, Brake NOJN.C. ... 1
10 | 103-0707 Cable, Battery {+).....cocvvccrccninnninn 1 33 | 103-5218 Module, Seat Delay .........coccooieieeeene. 1
11 | 1-800282 Screw, S516-18 X7 o 1 34 | 103-0206 Switch, Ignition WiKeys ..., 1
12 | 1-523415 Spring, Seat Switch. ... 1 35 { 103-21086 Key, Exmark L0go ..o
13 | 3290-500 Screw, #10-24 x5/8 ... 12 1-603511 Key, Ignition. ...
14 | 1-652072-03 Bracket Widmt, Seat Switch................... 1 36 | 103-5221 Switch, Blade. ...
15 | 322-3 Screw, 5/M6-18 X 34 .o, 37 | 3296-2 Nut, Nyloc #10-20 . ..eoe e,
16 | 32128-20 Nut, Whizfock 5/16-18.. . 38 | 1-803075 Screw-head, Truss [#10-24X.75]............
17 | 1-653036 Washer ..o 39 | 1-633782 Switch, Tilb. .o
18 | 1513152 Switch, Seat.......o 1 40 | 103-0498 Nut, Ignifion .......cveecee e
19 | 1-633181 Plate ..o 4 41 | 103-1193 Clip, Loom Half ...
20 | 1-816001 Fuse-20 AMP ..o, 2 42 | 3217-6 Nut, Hex 8M6-18. ..o
214 | 103-4894 Harness, Wiring ......cocceeireeceneeneecee 1 43 | 3296-29 MNut, Nyloc 5M16-18 ..o 1
22 | 1-303287 Plastic Tie, Small......ccooveeciiiiniees 2 44 | 103-5685 Asm, Seat Switch Actuator................... 1
23 | 1-543393 Insulator, Solenoid (+)...cccceveeeeviennnnn, 3

+ Use dielectric grease on all wiring harness connectors.

-19-


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL GROUP

i T0

@@;8/3 t % 97 g CHUTCH
R )

TO
ENGINE

Itermn | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-543792 Wingnut, Nyloc 1/4-20...........cccreieeeees 2 23 | 1-543393 Insulator, Solenoid (+).... . |
2 | 1-633652-03 Strap, Battery Holdown ... 1 24 | 1-643275 Relay, 12V .., |
3 | 1-633651 Bolt, Battery Holdown........coceceeeen .2 25 | 1-803075 Screw-head, Truss [#10-24X.75]........... |
4 } 103-0705 Cable, Ground (-} ...cocvveeeiie e 1 26 | 1-633782 Switch, Tilt ... |
5 | 1543391 Insulator, Battery........ocoovomerrernne e 1 27 | 1543286 GrOMMEL oo ssneeresnone |
6 | 3214 Screw, 1/14-20x3/4 ..o 28 | 1-633396 Clip, Leom 5/8 ..o 1 |
7 | 3266-2 Washer, 1/4 Flat ... 2 29 | 1-513051 Switch, Drive Laver N.O....coconimnrneeen 2
8 {32128-33 Nut, 1/4-20 Whizfock .......ccoccrereeee . 3 30 | 1-303335 Plastic Tie, Large ........civrinreeennens,s 4
9 {103-0203 Battery, 12V ...l 1 31 ] 1-513374 Meter, Engine Hours.......oooooeeeeceeeeeel 1
10 | 1-5623281 Cable, Battery (+)...co.oo e 1 32 | 1633111 Switch, Brake N.OMN.C.. ....ooooviireneenns ]

11 | 1-800282 Screw, SM6-18 X7 oo 1 33 | 103-5218 Module, Seat Delay ... eeeeceen 1
12 | 1-523415 Spring, Seat Switch.. ... 1 34 | 103-0206 Switch, Ignition W/Keys.... w1
13 | 3290-500 Screw, #10-24 x5/8 .12 35 | 103-2108 Key, Exmark Logo ........cooccniiimiineeecn 1
14 | 1-652072-03 Bracket Wldmt, Seat Switch................. 1 1-603511 Key, lgnition........ccocnnic e 1
15 | 322-3 Screw, 5/16-18x3/M4 i 2 36 | 103-5221 Switch, Blade........cccocooiiiiii 1
16 | 32128-20 Nut, Whizlock 5/16-18.......ccccccccee e 4 37 | 3296-2 Nut, Nyloc #10-24 ..o B
17 | 1-653036 Washer ... 38 | 103-0498 Nut, Ignition ..o 1
18 | 1-513152 Switch, Seat ..ol 1 39 | 103-1193 Clip, Loom Half ..o 1
19 | 1-633181 (=] =TSSR 40 | 32176 Nut, Hex BME-18....ove e 1
20 | 1-816001 Fuse-20 AMP oo 2 41 | 3296-29 Nut, Nyloc 5/M16-18 ..o 1
214 | 103-4893 Harmess, Winng ..o 1 42 | 103-5685 Asm, Seat Switch Actuator.................... 1

22 | 1-303287 Plastic Tie, S3mall ...ccooeee 2

4 Use dielectric grease on all wiring harness connectors.

-20-


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

ltem | Part No. Descripticn Qty. Item | Part No. Description Qty.
1 103-4831 Decal, Console LHP 16 | 103-1077 Decal, Bolt Torque.... .2
2 | 1-b13746 Decal, Muffler.............ocooi 17 | 103-2644 Decal, Exhaust System...............oceveh 1
3 | 1-633922 Decal, Anti-Scalp ..o 1 18 | 103-3142 Decal, LHP Model........o.coeeeeerrerrerreenens 1
4 | 1-643401 Decal, Mercury switch ... 19 | 103-6340 Decal, Check Service ...l 1
5 | 15613742 Decal, NOStep ..o 2 20 | 103-2882 Decal, Exmark Logo .....oceveevciininininns
6 | t07-2112 Decal, Danger slope ... | 21 | 1-523417 Decal, Commercial 44
7 | 107-2102 Decal, ROPS folding ..o oo veveeceneeerice e 1 22 | 1-403131 Decal, Commercial 48 ........cccccoevrrrirnnn.
8% | 1-323540 Decal, Roller Mounting..........coeevemeveen 23 | 1-403132 Decal, Commercial 52 ..ol 1
9 | 103-4892 Decal, Control LHP ......oovevveveeeen 24 | 1034803 Decal, Ignition/PTO ....ccccvvvrrervsnnninnnns 1
10 | 1-303508 Decal, Discharge Wamning ......cccceeeceeeee 1 26 | 103-4830 Decal, Choke ..o 1
11 | 1-513748 Decal, Guard......ccceeeeee. .1 26 | 103-0262 Decal, Fuel Valve ..... W
12 | 1-853477 Decal, Belt Routing ........cccoocv i1 27 | 98-5954 Decal, Missing Cover........cmvcininnnnn. 2
13 | 1-403005 Decal, Danger......cccoevcevv e ceeeae 2 28 | 1-303520 Decal, Trivartage........ovevvevvivivimrencinnens 1
14 | 1-523562 Decal, Hyd Tank/Hot Surface................. 1 29 | 103-1997 Decal, Top Console .............ccorvecvnnnenn 1
15 | 1-653147 Decal, Deck Height ... 1 103-4581 Decal Kit

% Decal used on decks with type A anti scalp axles. Reference pages 3-6.

21


johnssj
Rectangle


johnssj
Rectangle



DECAL GROUP

To avcld s2rious Infury or deat
|d Srages on'ess eoglte ard b

To2vold sercus [njury or death:

= Read and understand tha oparatar's manual befora vsing
this maching.

* Do NOT gperati unleas irdined 1o salely use this macking.

To sveid serinws Ity or death; « Da HOT operate trder Ihe dnfluence ol 3lcohol of drugs.

« Pitk up oblects that could be threwn by tha blades. p o unﬂnrnpamaulmmsmem, quands, and salely devices
~ Do KOT maw when people and peis 2 in ke area. Y . ) in place and working.

+ O NOT camy pasaeagers. A L + Chetk the fuaclicn uﬂ the aperaior presence ccnm: {0PL)
= Logk behind and totte aide betcie changing Eicectina. aa'aly systam daily. Dig NOT deleal he DR sysie:
¥

- Before: leaving eaenaiars positen: V - - Slop :ng\n:znﬂr:muuri:‘r h:Taruu]usnnp. s:rvmnu.
-Dsengage PTO. - aftachments.

o br leaning maching 2nd
-Wove drlva tevers oul tn neateal fock posiatan. + Hearing protectina I recommeaded.
-Engage park brake,

- Stap englne.

103-4891
5 8]
3 4 -. i
ARTI-SCALP ROLLER VEFCURY SMFSH PRl WAEEL LG, SEE
ADJUSTMENT CPLRITOAS WAL Pk DEFOSAL MSTRICTONS, NO STEEW - Operating on wel graas or steep 3opes s2n ceuse Miding
d

FORNORMAL OPERKIENG CONDIT andloss of controh
ROLLERS | HPOSITIONS SHOWH FOR3A {19y - Wheels drepping over edges rak calss raliovers, Which
GROIND ELEAPAIE. may resultin seriols Injury, death of drovning.
« Ta avold loss of cahlral and pngslhllw ot rolaver:
B0 NOT aperate ricar drog-oH1s df heat Water.
B0 NOT operats on elopea geatar than 157,
‘Reduce speed and Uso extreme cation on slepes.
~Avold sudden luns or ragld specd changes.
~ There 18 po roll aver protection when tha roll bur 15 gowm,
- Aliwaya keep roll bar In the 12 sed and locked posltion
anduse sest bt
+ Read and follow rollaver proteclion instrucions and waming.
w1

GUTTNG HBGHT
¥ IHCHES frvm)

L?:‘n"':'iww"{ REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. ocem
p g e
FRONT OF
a3z HIWER
TR
14533858
1o
A\ » Hoteraustecmpareits may
b 19
o o cxa oo magorm,
HELEN L RO 238, CHECKISEHVICE REFERENCE AlD
parseeal iy or sl REASE LUBE PORTS .
. -nmm;«mwnm 18 @ mmxnm;rmmuuwu
> Rapince Bhieln Bolt after strikiind a foraigh cbject. LT AL 41210 1 4D {USE-CRALY MOBILA 15450 SYHTHETIC MOTOR Onl)
+Torque Bisde Bok 1o 195-120 FT-LRS (156-163H m} and hgreper weréng Eereien,
SEE OPERATORS MANUAL iy TIRE PRESSURE N PHEUSINTIC TERES-.
DAL O L O 48 PEIATHTERVAL SHOWI.

SMUBT 3 SAE 16W-58
SYNTRETIC ENGAE 0L

MDT[DH

o spmnke coud sauer batery 1 expinde.

chisge or uie booilil cibh
Jnn panT tennectons wihaoy proser

Dattory comalng aulturlc acld, Aved conact  Wraisin jr

and shways shicld syes, tacs, gkin and With waier and call @ gt palel

Eloiing o Eallery, Eiaariies, famey Irmscisiely. Keaa oin & eich o chudren.

22~


johnssj
Rectangle


johnssj
Rectangle



HOILIS0d 3207 TRIINN NI
SHIATT THINDD NiIN GISTTD 33
SHILIAS TDHINGD KOTIOW HITO

FNE T8
e wey  HINIED i
¥ s
T RUGIE In] TRIN
j WO HY MIEI W
ﬁ_ =)
_. i m_u ﬁ
i .
§ ERTE o2 o®m A fcem 3 c oo s = e oo O 3614 HON4 GIATIA SHOLIMOI
S omFfE & CaERE IR o = == 10N
2 R B8 2 ERBEREE 2 7 REE
B 2E 22°F 3 REB AR E B g5
: | AR
= 5 5 A A3 Nt T - 1D HOLERS
m W . = NVBANIS OL TNV - NI HILIAS
MIAS AHBANY
QO moem om0 0 5+1+8 ans e
m RUEE NG Nk = A+ X]| ¥el+HB N (g
0 amswm (g g 0 .. NN 0 1
I e ﬁ - 3X, LH3ID MO1LISDd
A =] 0id
muu.m‘ “Hmmé.ﬁi." T
m mpas e e
m WIS e 3115 YRR E— TR
3 X TN
O S i 00
wl e 30 b ¥
3 :
| o g ¥ Whlhe3L j
w ; — NS
— = g o e R
N w0 - IR
Ny
s s o MBLLINEL ¥ kL
2] e @ i,
g 137K e
W 1391 ——
m HOLIAS Ol¢ ‘33134 MOH | A THNIASL
HMLTAS (1 CAVED 1v3S % WNIWRL
= AT IS | S HNIREL
B 22 =~ 4 8 g = B L2 :
= & &5 8 3 § FE &5 22 8 HILTAS 006 "33l DR | T WNDwE
L A3aLLYE 8 WNIeEL
AUVEOR AT | v Wl
a &
il E SNOTLIANNDD T IHa3L
1014}
YT Im SIS I ITOW RN TNOH 3mi e FILIAS NOTIIRE

AL a2 Jas 1L % 3 30 193 IR N AVHED 138

TEA3T INIHOYH ONY Lv35 NI
11 Ye3d0 HLIA 03500 38 S3HDLIAS

-23-


johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL DIAGRAM

NOIATS0d 2007 TRIE NI
S43AT] WISLKD HLI DIST 34Y
STOIINS 14N KOLIOH HLOE

Y 38

W W MU D Dwrﬁwn%
T 1avis
N W0 TN
NOTIEH 11 HOILCH
it
)
ki ‘ON3 ALK WOES O3MIIA SH0LDINNOD
z g2 = o} = 0 9 = i e .
858 3 58885 ERFEEE BF BEE
g2 53 2LF3 BE g PR BB g
e S
37 _ I
= 3 1340 BI 394w - 10D HAUIAS
— 7 NPT 01 IRV - NI HOLIAS
S0173NNDD T ——— WIS OV
MZH_.uZm S+1+8 18¥1S 'E
JETHA A+ X| ¥v+L+8 NNy -2
e aNON 440 T
HILLKE T, 11NJRID ROILIS0d
Oid
aoans  Be—— 318 ymwa
B o "
A
o3
Eol m
il =
HILINS
. NDILIWSE
ol _._m
13T _ 03
1F0H —— _
| WILHS Oid 'S3L34 WOH | A TNIWIL
HILIAS 111 4730 Lv3S X ._quzmm_w
= A3 LaviS |5 TWNINEL
2 =
EE EE & = m m E = g8 8 HILIHS Old "3303W AMDH | 1 TWNIWAEL
L ; SR | B WL
m ; JMLVNOR VLGN | ¥ TeNEWAL
oo e SHOT LI WNIAL
[}
HITT) SIS IRHI IMER  ERIND STEDR 300J0 30EM HIL 1
(NI MR LM nE AT L3S 2OED v A0 1N

T3ATT NIHIVA ONY 1¥35 NL
HLYAZE HLTK 035070 38 SHILINS

24-


johnssj
Rectangle


johnssj
Rectangle



KAWASAKI ELECTRICAL LOGIC SCHEMATIC

CHI0 STIONYH) NDLLESDd A0

THALNEN NI SHSATT HLIA KADH
U303 v ALK NI SHSAST HLLH RACHS
ELIN HADHS
A AV RENTD
LUt LIS ¥ i THINT
| , , _ e NEEIOH K1 NOLLOH Y
[ J .
- I ot LY R
7 (31D ION}
o o . RISSN) SN
ﬁm
RRER = 28 RRREE SRR 3 R T R
g 8T8 T 7 T R B R =] o = B o= 03123500 S341H
- > B g L |
2 2R A
= =)
SN
OIS R MO
20
T NN ENT Tl HILIAS
S} — o e T )
JEMSS3Hd 110 R W
—_— oo
ANE =
A3 €H] 1LNS) (R0
BIONIES IHE - - e HLE DK n
Blawis 3115 BN e s al
= e #H
] _|.\ _Hw_z% t
—— R0
ILAYLS: Al
25714 = " ] (3]
dRY 02 @ o L N
—oey U )
s o |1 L
— SERIIY AW ] q
oY 02 T ¢
e ELJ_\ B .
[EIY
4 WL
% NI
= o
g Bop g il g =
E =ERES £ E 8 7z g z:
: S+I+8 14¥1S "€ ¥ NI,
_ AR ¥+I+8 Ny ' Z /
NN REUIR| £
A3 o I LTRTEI NBILISEd B Tt Ry [ TNIHA3L
EATRRIIGER _%mﬂ i § JoNTH3:
/81411133 i3
I\ HILINS R
1938 j
HILINS ;
1V W LS ‘ i _
YT HITA WS — O
HIIK WS R0 1¥38



johnssj
Rectangle


johnssj
Rectangle



KOHLER ELECTRICAL LOGIC SCHEMATIC

59YONT Taveg

CIMD STCHRH Y NOLITSAS 5007
WALTEN NI 583031 HLIK NAEHS

HLTH NADHS
A 3
T %m vl TN LN
_ [ | NOTLE H1 NOLLOH He
o7
i
N N Lot
!
) ° =
— P
m H
|
_ _
RARER 3 B 2 R R R g SErg ® S
Rg = R A % % & B =95 5 A : =
mmm wmmm RE 2= 28 BRA
= | ]
- = =
8 g% 5
R =
v
TETREET N
(BoLy oz {Epuif -
RSN eI | %H+|_! o]
!
EE eI T ! —to—]
, O8N Mluﬂvllnvx
_|§D =
A3 _.J
010N 1S NEANY g 0
LIS PEEN
3 |
Ak +
574 =
diY 02 o
A4 L 11 P
e 02 LB
13707 _
=
EEEEg i) 2 @ = ; L3
EH 0F% g m g T a5 E g2
S+I+8 1815 E
A+ X | ¥il+8 N 2
3MON a0t
L 0L A3 o LW, 1IN381D NI LESTG
= !
i heys] LR S A S O O
i 107%] e
LIS
1435 W s , _
YT HETA MK I
W) AW
HLIK DS AT 19

(DILINNDD 1O
ONISSCRD SHAIH

03173KN03 SREK

HILINS
f1d

KT HILING} 0EYOH3S10

OLg HELH HAHS ﬁ.O
N
1
i HILIMS
NDILINOT
& WNIRRSEL
* WHIHEL
¥ el /
p
8 “TyNIWEL T THINEL

S TWNIWEL


johnssj
Rectangle


johnssj
Rectangle



SEE EXMARK’S COMPLETE
LINE OF ACCESSORIES

RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM
DECK LIFT ASSIST KIT

~ HITCHKIT
LIGHT KIT
MICRO-MULCH SYSTEM
ROLL OVER PROTECTION SYSTEM (ROPS)
SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

WALK BEHIND ACCESSORIES

GRASS CATCHER
MICRO-MULCH SYSTEM
STEERABLE SULKY
SULKY HITCH KIT
TURF STRIPER

Check us out on the Web:
www.exmark.com

© 1997-2004 EXMARK MFG. CO. INC. PART NO. 103-7206

INDUSTRIAL PARK BOX 808 (402) 223-6300

BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

FAX (402) 223-5489



johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 
	watermark15: 
	watermark16: 
	watermark17: 
	watermark18: 
	watermark19: 
	watermark20: 
	watermark21: 
	watermark22: 
	watermark23: 
	watermark24: 
	watermark25: 
	watermark26: 
	watermark27: 


